
P
M
O
>
V
ŒC
L
O
@
B
ŒJ
C
D
+

/
-
-
4

   
P

TO
 T

R
U

C
K

 A
SS

E
M

B
LY

   
   

   
P

A
R

TS
 L

IS
TI

N
G

Bryce
Sticky Note
missing pump control panel



2

1

4

3

5

6

Pg.1

Hydra PTO Truck

Item 
No. Description Part Number Qty.

1 Hopper Assembly See Pg. 14 1

2 Mixer Bowl & Frame Assembly See Pg. 6 & 7 1

3 Small Side Board 430179 2
4 Large Side Board 430178 2
5 Hose Reel Pressure Washer 430151 1
6 Manifold Assembly See Pg. 13 1



1

2

3

4

5

6

7

8
9

11

12

13

10

14

Pg. 2

Large Hydralic Tank Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Hydra Oil Filler Assembly SEE DETAIL 1

2 RT1K1OP Oil Filter SEE DETAIL 1

3 RT1K1OP Oil Filter Gasket 440197 1

4 Oil Level Gauge 440017 1

5 Large Hydraulic Tank 241106 1

6 24 MP x 24 MJ 90  Elbow 441258 1

7 1 1/2" Ball Valve 216199 1

8 1 1/2" Close Nipple 441278 1

9 Suction Strainer 440132 1

10 1 1/4" Close Nipple 441277 2

11 1 1/4" Ball Valve 216168 2

12 1 1/4" Suction Strainer 440093 2

13 08MP x 08 JIC 90  Elbow 441253 3

14 1 1/4"MP x 1 1/4" MJ 90  
Elbow 441257 2



1

5

3

2

4

Pg. 3

Hydraulic Oil Tank Filler Neck Aassembly

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Filler Cap 440016 1

2 5/16” x 1” Cap Screw N.C. 300071 6

3 5/16" Lock Washer 300058 6

4 Hyd. Fill Cap Splash Guard 4" 240012 1

5 Strainer Cap Gasket 240010 1



1

2

3

4

5

Pg. 4

RT1K10P Oil Filter Assembly

ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Oil Filter Gauge 440140 1

2 RT1K10P Filter Element 440192 1

3 RT1K10P Filter 440191 1

4 1 1/2" x 1 1/4" Bushing 441233 1

5 1 1/2" MP x 1 1/4" MJ 45  441247 1



1
2

3

5
6

2

7

8

15

9

10
13

13

8

14

4

9

10

11

12

16

Pg. 5

PTO Truck Water Tank Assembly
ITEM 
NO. DESCRIPTION PART 

NUMBER QTY.
1 1/2"  Plug 216050 1
2 1 1/2"  Allen Plug 216202 2
3 3/4" IPT x 3/4" GHT Male 418066 1
4 3/4" GHT Y 418067 1
5 3/4" GHT x 3/4" GHT 

Swivel 418068 1
6 3/4" GHT Cap 418069 1
7 1/4"  Plug 216026 1
8 3/4"  Plug 216103 2
9 1 1/2" Close Nip 216185 2
10 1 1/2"  Ball Valve 216199 2
11 1 1/2"  Pipe x 31" 216176 1
12 1 1/2" 90  Elbow 216197 1
13 1 1/2"  Pipe W/ 90 100482 2
14 Water Tank Mounting 

Frame 100483 1

15 1 1/2" 90  St Ell 216235 1
16 Water Tank 100481 1



11

9

8

7

6

5

43

1

2

10

Pg. 6

1010 PTO Truck Skid Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Bearing Pillow Block 1 5/8" 100532 2
2 1010 PTO Skid Frame 100656 1
3 Chain Coupler 1 5/8" 16T 100525 1
4 Chain Coupler 1 1/4" 16T 100524 1
5 Coupler Chain 100523 1
6 Hyd. Mixer Control Assembly See Pg. 8 1
7 Hyd. Motor (Mixer) RE32 440001 1
8 Push Pull Switch 2-Circuit 408006 1
9 Push Pull Switch 408004 1

10 Red Light Indicator Assembly 408015 2
11 PTO Hood 100657 1



1

2

3

4

6 7

11

109

8

11

12

9

1314

15

5

Pg. 7

16
17

18

Full Spout Mixer Bowl Assembly

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Grate, Safety, Mobile 100540 1
2 Bowl Powermix W/S. Grate Mobile 100539 1
3 Handle, Powermix Pump 100537 1
4 Grate Safety Latch 100659 1
5 Mud Flap 100572-A 2
6 Bearing Flange 1-5/8" 100533 2
7 Latch Powermixer 100534 1
8 Powermixer Shaft 100507 1
9 Paddle Arm Right-Side/Wipe 100545 1
10 Paddle Arm Left 100541 2
11 Paddle Arm Left-Side/Wipe 100542 1
12 Paddle Arm Right 100546 2
13 Curved Blades 100547 12
14 Square Blade 100548 2
15 Blade Kit 100444 6
16 Shaft Seal Powermix 100535 4
17 Grease Ring 100536 2
18 Mixer Breaing Seal 100663 2



1

2

7

4

5

6 3

8

Pg. 8

Hydra PTO Mixer Control Manifold Aassembly
ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Coil for H/F Cartridges 440115 2

2 Cartridge & Coil Assy. H/F 440117 1

3 Cartridge & Coil 25 Gal. 440118 1

4 ECH Manifold 440157 1

5 25 Gal. Flow Control 440121 1

6 Flow Control Valve Hydra Mixer 440128 1

7 Relief Valve 440126 1

8 Cavity Plug 440127 1

15 3 Port H.F Hyd. Manifold (2007) 1



1

3

4

5

2

Pg. 9

Generator Outlet Box Assembly

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 10/32" x 1/2" Screw 300461 12

2 Push Pull Switch Blk. 100261 1

3 Plug Outlet 408114 4

4 Front Panel-Outlet Box 208018 1

5 Outlet Box 208019 1



1

2

3

4

5

6

7

8
9

10

11

13

14

15

16

18

17

13

14

15

19

20

22

23

24

25

26

4

12

16

Pg. 10

Hydra Motor & Cam Assembly
ITEMNO

. DESCRIPTION PART 
NUMBER QTY.

1 5/8" x 1 3/4" GR 8 C.S. N.C. 300318 1
2 5/8" Lock Washer 300308 1
3 Seal Plate 100214 1
4 O-Ring Seal 100212 2
5 Bearing Assembly 100213 1
6 3/4" x 4" Cap Screw N.F. 300360 1
7 3/4" Hex Nut Self Lock N.F. 300367 1
8 Con Rod 100001 1
9 Spacer 100211 1
10 1/2" x 1-3/4" Flat Head NF 300210 1
11 Washer-Crank Head 2 15/16" 100220 1
12 Crank Head 2 15/16" 100219 1
13 7/8" 3-1/2" GR 8 C.S. N.C. 300565 4
14 7/8" Lock Washer 300558 4
15 7/8" SAE Flat Washers 300557 4
16 2 15/16" PillowBlock Bearing 100216 2
17 Cam  2 15/16" 100217 1
18 BushingTaper Lock 2 15/16" 100218 1
19 Key 3/4" x 1 1/8" x 2 7/8" 300507 1
20 Key 1/2" x 1/2" 1 3/4" 300501 2
21 L.S. Shaft Hydra 100146 1
22 Coupler Cover 440144 2
23 Coupler Crankshaft 440143 1
24 Coupler Hyd. Motor 440142 1
25  Hyd. Motor 440141 1
26 3-3/4" Cyclinder 300369 2



1

2

3

4

10

5

11

6

8

12

13

8

14

15

16

17

19
20

18

22

5

24

6

9

23

7
14

6

4

6

21

25

Pg. 11

Rocker Arm Assembly
ITEM 
NO. DESCRIPTION PART 

NUMBER QTY.

1 3/4" Hex Nut NC 300351 8
2 3/4" Lock Washer 300358 6
3 3/4" x 5 1/2" Stud B-7 300361 6
4 Rocker Shaft Retainer Block 100307 6
5 1" x 4 1/2" Cap Screw N.F. 300410 3
6 O-Ring 2 3/4" 100016 6
7 Con Rod 100001 1
8 Bearing Cone D-cup Assy 100020 3
9 3/4" x 3 1/2" Cap Screw N.F. 300388 2

10 Bushing Bronze 100003 4
11 Rocker Arm (Crank) 100000 1
12 Piston Rod Assembly See Pg. 12 2
13 3/4" Hex Nut Self Lock NF 300367 2

14 1" Hex Nut Jam Nylon Lock Nut 
NF 300409 4

15 Oiler Spacer 100026 2
16 Cam Roller Bearing (Oiler) 100028 1
17 Oiler Bushing 100027 1
18 Oiler Bracket 100029-A 1
19 1" x 4 1/4" Bolt 100025 1
20 Oiler Felt 100030 2
21 1 1/2" Plug 216177 1
22 1/4" T x 1/8" 90  Grease Fitting 300522 1
23 Rocker Arm (Cam) 100024 1
24 Rocker Arm Shaft 100002 1

25 Bearing End (PR) 100005 2



1

2

3

4

5

6

7

8

9

10

Pg. 12

Piston Assembly Synthetic 3 3/4"

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 1/2" Hex Nut 300243 1

2 Compression Washer 100035 1

3 Synthetic Cup 100045 1

4 Back-up Washer 100039 1

5 O-Ring1/2" 100015 1

6 Rear Spacer 100009 1

7 Felt 3 3/4" 100040 1

8 Oil Washer 3 3/4" 100041 1

9 1/2" x 3 3/4" Stud -7 300219 1

10 Piston Rod 100006 1



1 2

3
1 4

5

6

26
5

7
9

10
8

9

11 7
12

16

13

14

12

15

16

8

11
9

17 18

19

20

21

Pg. 13

Hydra PTO Truck 102003 Manifold Assembly
Item No. DESCRIPTION PART NO. QTY.

1 3/4" HEX NUT 300351 2

2 3/4" FLAT WASHER SAE 300357 2

3 CONNECTING HOUSING 100052 1

4 1/2" X 5" BOLT 300233 1

5 1/2" FLATWASHER SAE 300207 2

6 1/2" O-RING 100015 2

7 1/2" HEX NYLON LOCK NUT 300203 2

8 2" STEEL BALL 100054 2

9 O-RING BALL SEAT 100016-A 3

10 SPACER RING 100059 1

11 BALL SEAT 1-3/4" 100080 2

12 3/4" X 3-3/4" STUD 300369 2

13 ADAPTER SLEEVE 100065 1

14 1/2" X 3" SOCKET CAP SCREW 300247 1

15 CENTER HOUSING 2" 100051 1

16 1.2" X 2-1/2" T-BOLT 300211 2

17 1/2" HEX NUT HEV. S/S 300243 2

18 PTO Truck  Intake Elbow 100053-B 1

19 Rubber Spacer 100062 1

20 Seal 100060 2

21 7,13,14 Ball Stop Pin Kit 100063 1



1

2

3

4
5

6

7

8

9

Pg. 14

Hopper & Material Shoot Assembly

ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 PTO Truck Hopper 101315 1

2 5/8" x 3 1/4" Trac Head Bolt 300338 2

3 5/8" Nut 300301 2

4 Large 6" Victualic Clamp 418163 1

5 Large 6" Victualic Clamp Boot 418173 1

6 Intake Reducer 101316 1

7 7/8" x 5 1/2" Threaded Bolt 300566 1

8 Quick Release Handle 101317 1

9 7/8" Hex Nut N.C. 300560 1



6

10

7

4

5

3

9
8

1

12

11

2

Pg. 15

Pressure Washer Control Assembly

ITEM 
NO. DESCRPITION PART NUMBER QTY.

1 3/4" 1PT x 3/4" GHT Swivel 418041 1

2 3/4" Close Nip 216100 1

3 3/4" 90  ST ELL 216111 1

4 Hydraulic Guage 440130 1

5 Pressure Washer Control Panel 240018 1

6 Push Pull Switch Black 100261 1

7 Hour Meter 408009 1

8 Control Valve Mount Tee 240021 1

9 3/8" F x 1/4" M JIC Adapter 441362 1

10 Pressure Waser Control Valve 430153 1

11 06 MP x 08 MJ 90 441252 1

12 06 MP x 06 MJ 90 441254 1



4

3

5

6
7 8

10

12

13

14

11

15

1

2

9

Pg. 16

Pressure Washer Assembly
ITEM 
NO. DESCRITION PART NUMBER QTY.

1 1/2" x 1/2" Pipe Adapter 441273 2
2 06 MB x 06 M-JIC Adapter 216079 1
3 1/2" Allen Plug 216050 1
4 3/8" Allen Plug 441200 2

5 Pressure Washer Mounting Plate 240019 1

6 Pressure Washer 430152 1
7 6mm x 6mm @ 1 1/8" Key 300509 1
8 Hydraulic Motor Bracket 240017 1
9 20 mm. Hyd. Coupler 430159 2

10 G 500 Spider Insert 100504 1
11 1" Hydraulic Coupler 100503-A 1
12 Permco Theoretical PumpFlow 440312 1
13 12 O-Ring x 12 M-JIC Adapter 441225 2
14 12 F x 08 M-JIC Adapter 441365 2
15 Hyd. Mixer Manifold See Pg. 17 1



1

2

4

5

6

7

8

6

3

Pg. 17

Hydraulic Mixer Manifold

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Relief Valve RV10-22 440129 1

2 Coil 440115 1

3 Cartridge 440117 1

4 Flow Control Knob 440128 1

5 Hydraulic Mixer Manifold 440161 1

6 08 MB  x 08 JIC 90  Elbow 441213 2

7 08 O-Ring x 08 F JIC Adapter 441296 1

8 08 MB  x 08 JIC 45  Elbow 441262 1



1

2

3

4

5

6

7

8

5

7

Pg. 18

Generator Assembly

ITEM 
NO. Description Part Number Qty.

1 Generator Hyd. HM 1000 430141 1

2 Coil 440115 1

3 Cartridge 440119 1

4 Body 440198 1

5 12 MB O-Ring x 12 MJ 441225 2

6 12 MB x 12 FJX 441298 1

7 12 MB x 12 MJ 90 441215 2

8 Relief Valve 440199 1



1

2
3

2

1

Pg. 19

PTO Heat Exchanger Assembly

ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 20 JIC Angled Fitting N/A 2

2 1 3/4" O-Ring N/A 2

3 Large Heat Exchange 440179 1


	Pg. 1 Front Cover
	Sheet1
	Drawing View1


	Pg. 2 PTO Hydra Truck
	Sheet1
	Drawing View1


	Pg. 3 Large Hydraulic Tank Assembly
	Sheet1
	Drawing View1


	Pg. 4 Hydra Tank Oil Filler
	Sheet1
	Drawing View1


	Pg. 5 RT1K10P Oil Filter Assembly
	Sheet1
	Drawing View2


	Pg. 6 PTO Water Tank Assembly
	Sheet1
	Drawing View2


	Pg. 7 1010 PTO Truck Skid Assembly
	Sheet1
	Drawing View1


	Pg. 8 Mixer Assembly
	Sheet1
	Drawing View1


	Pg. 9 PTO Manifold Assembly
	Sheet1
	Drawing View1


	Pg. 10 Generator Outlet Box Assembly
	Sheet1
	Drawing View1


	Pg. 11 Hydra Motor & Cam Assembly
	Sheet1
	Drawing View1


	Pg. 12 Rocker Arm Assembly
	Sheet1
	Drawing View1


	Pg. 13 Piston Assy 3.75 Synthetic
	Sheet1
	Drawing View1
	Drawing View2


	Pg. 14 Manifold Break Assembly
	Sheet1
	Drawing View2


	Pg. 15 Hopper & Material Shoot Assembly
	Sheet1
	Drawing View1


	Pg. 16 Pressure Washer Control Assembly
	Sheet1
	Drawing View1


	Pg. 17 Pressure Washer Assembly
	Sheet1
	Drawing View1


	Pg. 18 Hydraulic Mixer Manifold
	Sheet1
	Drawing View2


	Pg. 19 Generator
	Sheet1
	Drawing View1


	Pg. 20 PTO Heat Exchanger Assembly
	Sheet1
	Drawing View1





